[bookmark: ch5A]5. RESPIRATORY CONDITIONS


	CONDITION
	CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	Pneumonia

At risk:
Any age
Any CD4
	Bacterial: Haemophilus influenza B, Pneumococcus, Staphylococcus, Gram negatives
Atypical (older age)

Viral:
RSV, CMV

Fungal: 
PCP 
Often presenting OI in young infants
 (see below)
Others - rare
	Acute onset of:
Cough
Fever
Fast breathing
Coarse crackles often present on auscultation

Severe cases:
Cyanosis, hypoxemia SaO2 < 90%, nasal flaring, chest indrawing, grunting, tachypnoea, feeding difficulties in infants

Definition of tachypnoea: 
 (
Respiratory 
rate(
RR) > 60 breaths /
min 
in 
children < 2 m
RR > 50 breaths/
min 
in 
children 2 
to 11 m
RR > 40 breaths/min in children 1 to 5 yrs
)




CXR: Useful to differential bronchitis from pneumonia. May suggest TB, PCP or other pathologies 
May identify an effusion/empyema 
	Non severe cases: 
Amoxicillin PO: 100mg/kg/day in 3 divided doses for 7 days 
and consider PCP treatment*: Cotrimoxazole PO: 40/8 mg/kg/dose 3×/day for 21 days*
 (
If improvement after 3-5 days of parenteral treatment, switch to oral drugs to complete 7-10 days of antibiotics
Refer to clinical guidelines for further details 
on antibiotics
 
)
Severe cases: 
Ceftriaxone IV or IM: 100mg/kg OD     +/-
Cloxacillin IV or IM: 100 mg/kg/day in 4 divided doses 
                                      (if S.aureus suspected)

and consider PCP treatment*:
Cotrimoxazole PO or IV(preferred): 40/8 mg/kg/dose 3×/day for 21 days  + 
Prednisolone PO: 1 mg/kg/dose 2×/day for 5 days, then 1 mg/kg OD for 5 days, then 0.5 mg/kg OD for 5 days

* Presumptive PCP treatment for children < 1 year of age + older children with severe immune suppression and not on CTX prophylaxis. For all others, consider PCP if poor response to standard treatment after 48 hours 

For non severe cases treated as outpatients: 
advise carer to return with the child if no improvement after 48 hours of antibiotics
For all children: if poor response to treatment after 1 week – Consider TB treatment 

	Tuberculosis
	COMMON IN CHILDREN LIVING WITH HIV  -  For detailed information and recommendations, refer to part 2, chapter 2 ‘Tuberculosis and IPT’

	Pnemocystis Jiroveci Pneumonia
(PCP)
Peak age 2-6 months
Associated with Low CD4
	Pneumocystis jiroveci 
	Respiratory distress –fast breathing, hypoxia
Acute or sub acute onset
Fever can be high but often afebrile 
Non productive cough
Feeding difficulties in infants
Chest usually clear on auscultation
CXR: Diffuse interstitial infiltration, hyperinflation, pneumothorax or normal (20%). 
Effusion very uncommon with PCP
	Oxygen therapy
Cotrimoxazole PO or IV: 40/8 mg/kg/dose 3×/day for 21 days
+
For severe cases:
Prednisolone PO: 1 mg/kg/dose 2×/day for 5 days, then 1 mg/kg OD for 5 days, then 0.5 mg/kg OD for 5 days

Cotrimoxazole prophylaxis after treatment completion

	
CONDITION
	CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	
Lymphoid Interstitial Pneumonitis

Children
>3 yrs old

	
Not an OI

Lympho-
proliferative infiltrate
	Slow onset: cough and dyspnoea, hypoxemia (O2 < 92%)
Often enlarged lymph nodes, spleen and chronic parotitis
May find wheeze, clubbing, signs of right heart failure
CXR: 
Bilateral reticulonodular infiltrate. Similar appearance to miliary TB – but more irregular distribution and clinically distinct: child with LIP may look  well, child with TB is usually more ill with fever and weight loss
	Good response to ART

Symptomatic management as needed as an adjunct to ART
· Bronchodilators
· Steroids may be useful. If no observed  response after 1 month,  discontinue by weaning gradually over 2 months 



	
Bronchiectasis

	Result of previous lung disease
	Chronic, recurrent cough with sputum production
Clubbing
CXR: ‘honeycombing’ usually lower lobes
	Broad spectrum antibiotics and symptomatic therapy (e.g. oxygen) during exacerbations
Physiotherapy

	Chronic suppurative otitis media
	Pseudomonas spp
Proteus spp
S.aureus
	Persistent discharge from ear for > 2 weeks
Pain and fever absent if localised
Ear drum perforation visible with otoscope
Mastoiditis: Painful swelling behind affected ear, Fever
Other possible complications: Brain abscess, meningitis (refer to Paediatric Guidelines)
	Regular gentle ear cleaning/irrigation – refer to Paediatric Guideline
Child > 1yr: Ciprofloxacin ear drops (0.3%)– 2-3 drops twice daily until no more discharge (max 4 weeks)
Mastoiditis: IV Ceftriaxone 40mg/kg 2x/day +  Clindamycin 10mg/kg/dose 3x/day + PO Ciprofloxacin 15mg/kg/dose 2x/day for 15 days (covers Pseudomonas)




· Other respiratory infections: Mixed infections (common), MAC, Cryptococcosis, Penicilliosis or Meliodosis (latter two  in older children in SE Asia)
· [bookmark: _Toc160810887]Other non-infectious causes: Cardiac failure (rapid breathing, elevated jugular venous pressure, absence of fever, CXR: cardiomegaly), Severe anaemia, Kaposi’s Sarcoma

6. SYSTEMIC CONDITIONS

	CONDITION
	CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	
Sepsis
Important cause of mortality
	
Pneumococcus
H. influenzae
Non typhoidal salmonella
Staphylococcus aureus
Gram-negative enterics 
(E.coli and Klebsiella spp)
	Non specific signs depending on stage
+/- fever or hypothermia
+/- tachycardia or bradycardia
+/- tachypnoea or bradypnoea
 (
Signs of severity
Severe respiratory distress
, impaired consciousness, 
petechiae
/
purpura
, signs of peritonitis, meningitis or cellulitis 
 
Shock
 – 2 of following 4: cold peripheries, fast pulse, capillary refill > 2 
secs
, weak or absent pulse 
)







[bookmark: _GoBack]
WBC may be high (sometimes low)
Gram stain or culture from a sterile site maybe positive (blood, CSF, urine)
However, the diagnosis is usually CLINICAL
	Treat shock if present (see Paediatric Guidelines)
Test for malaria and treat if indicated
Oxygen if signs of respiratory distress. Keep SaO2 > 90%
Insert IV line. If not possible to gain access, use intraosseous
Check blood glucose level/Treat hypoglycemia
Assess and maintain hydration – monitor urine output if possible

Empirical antibiotic therapy
 (
Ceftriaxone
 
IV or IM: 100 mg/kg OD for a minimum of 5 days
 
When no fever for at least one day, and tolerates feeding 
- treat orally with 
amoxi-clav
 80 
mg/kg/d
ay in
 3 
divided doses 
to complete 7-10 days of antibiotics
If no improvement after 48hrs, add second antibiotic – refer to Paediatric Guidelines
Consider 
cotrimoxazole
 in children under 1 year old with respiratory symptoms or in severely immunosuppressed older children not on CTX prophylaxis (see PCP treatment)
Consider
 
Cloxacillin
 if suspicion of staphylococcal 
sepsis
)

	Malaria
	P. falciparum
P. vivax
P. ovale
P. malariae
	Usually: fever, lethargy, vomiting
However:
In endemic areas, consider malaria in any unwell child
Look for signs of severe malaria – refer to clinical guidelines for details
Diagnosis: rapid test, clinical or blood film 
	
REFER TO MSF CLINICAL GUIDELINES

NB: Treatment with Artemether/Lumefantrine is preferred 
for children on EFV or AZT due to possible increased risk of adverse effects with ASAQ 

	Mycobacterium avium complex (MAC) 
Less commonly diagnosed in Africa
Associated with low CD4
	Mycobacterium avium complex
	Symptoms:
Weight loss, fatigue, unremitting fever, chronic diarrhoea, wasting, abdominal pain 

Examination: 
Enlarged lymph nodes, hepatomegaly, anaemia unresolving pulmonary infiltrate
	Antibiotic therapy 
 (
At least 2 drugs:
(Clarithromycin 
or 
Azithromycin)
plus
Ethambutol
+/-
Rifabutin
 
)






	CONDITION
	CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	
	
	Investigations:
AFB and culture from sterile site (blood, bone marrow, lymph node)
Often not available, and takes >2 weeks for result
Hb, WCC (anaemia, neutropaenia, thrombocytopaenia)
Biochemistry (raised Alk Phos, LDH and transaminases)

Diagnosis of exclusion: 
Suspected TB (especially EP TB) not responding to TB treatment with supporting lab findings

	Clarithromycin (preferred): 7.5-12.5 mg/kg/dose BID (max 500 mg). Use higher dose range if co-administered with EFV  
Azithromycin (less effective, but fewer drug interactions): 10-12 mg/kg OD (max 500 mg) 
Ethambutol: 20 mg/kg OD 
Rifabutin (if > 5 years):  10-20 mg/kg OD (max 300 mg)

Patients should improve after 4-6 weeks on treatment. Treatment should last at least 12 months.

Secondary prophylaxis is necessary with either azithromycin (5 mg/kg OD) or clarithromycin (7.5 mg/kg/dose BID) until CD4 is above severe immune-suppression level at two separate measurements at least 6 months apart

ART is indicated and should be initiated as soon as the clinical condition is stable on MAC treatment to minimize the risk of IRIS




· Other important systemic conditions to consider: Miliary TB  


7. NEUROLOGICAL CONDITIONS


	CONDITION
	COMMON CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	Meningitis 
and 
Meningo-encephalitis
	Bacteria:
In all children
Pneumococcus, Meningococcus,
H. influenza B

In children < 2 months
E.coli, Group B Strep, Listeria

Mycobacteria: Tuberculosis

Viruses:
mumps, herpes zoster

Fungal:
Cryptococcus neoformans
especially with low CD4
	Fever, headache, lethargy, irritability, abnormal cry, poor feeding, vomiting, neck stiffness, convulsions, bulging fontanelle, coma

CSF findings (NB:these are ranges; exceptions occur in clinical practice)
	Diagnosis
	CSF aspect
	WBC /microL
	Protein mg/dl
	Glucose mg/dl

	Normal
	Clear
	< 5
	< 40
	> 2/3 of blood glucose

	Bacterial
	Cloudy, Turbid

	100-20.000
Mainly neutrophils

	100-500 mg/dl
Pandy pos
	Very low < 10

	TB meningitis
	Clear or yellowish
AFB + (rare)
	<500 mainly lymphocytes 
	>250 mg/dl
Pandy pos
	Low < 45, 

	Crypto
	Clear
India ink +
+/-
Crypt Ag +
	<800 mainly lymphocytes 
	20-500
Pandy neg
	Low <45

	Viral meningitis
	Clear 
	10 - 700mainly lymphocytes 
	20-100
Pandy neg
	N



	Test for malaria and treat if indicated 
Assess for shock 
Check blood glucose : if < 45 mg/dl give glucose 10% 5 ml/kg IV

Bacterial meningitis
Children < 3 months: Refer to clinical guidelines
Children > 3 months: Ceftriaxone IM or IV: 100 mg/kg OD for 10 days

TB meningitis
 Refer to MSF TB guideline
Cryptococcal meningitis
Amphotericin B IV: 1 mg/kg OD
+ Fluconazole PO 6-12 mg/kg/dose OD for 14 days
(Caution in drug preparation and administration. Read and follow instructions carefully)                                     

then Fluconazole alone PO 6-12 mg/kg/dose OD for 8-10 weeks 

Serial CSF taps should be done if ↑ICP (headache, vomiting, visual disturbance) to keep pressure < 20 cmH2O. Taps - remove 1 ml/kg. Max 25 ml per puncture

Secondary prophylaxis: Fluconazole 3-5 mg/kg/dose OD for at least 12 months and at least 6 months over severe immune-suppression threshold 

	HIV encephalopathy
Develops during first 2 years of life
	Direct HIV virus effect
	At least one of the following, progressing over two months in the absence of another illness:
-	Loss or failure to attain developmental milestones, loss of intellectual capacity
-	Microcephaly: head circumference <  5th percentile for age, or stagnation and failure of head circumference to grow
-	Motor deficits: symmetrical spastic paresis, increased reflexes (pyramidal tract motor deficit), gait disturbance or ataxia. Facial motor signs such as abnormal eye movements
CLINICAL DIAGNOSIS
	ART: Suppresses viral replication and reduces the risk of CNS invasion by HIV
May reduce viral replication within the brain itself and lead to clinical improvement

Physiotherapy: if available and clinically indicated 

Pain management: if clinically indicated


	CONDITION
	COMMON CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	Focal deficits
	Stroke:
Due to HIV associated vasculitis or coagulopathy

CNS tumour:
Lymphoma

Cerebral toxoplasmosis
	Stroke: sudden onset, no signs of raised intracranial pressure (ICP)
CNS tumour: sudden or progressive onset  with signs of raised ICP (severe headache, vomiting) and no improvement after at least 10 days of treatment for toxoplasmosis

Toxoplasmosis: Rare in children. May occur in severely immune suppressed children not on CTX. May or may not have signs of raised ICP
	Stroke: Supportive treatment
CNS tumour: Supportive treatment including steroids if signs of raised ICP 
Toxoplasmosis: Pyrimethamine + Sulfadiazine+ Folinic acid for 6 weeks 
Or high dose Cotrimoxazole for 6 weeks (refer to Clinical guidelines) 
If signs of raised ICP – Prednisolone, high dose, gradually weaned
Treatment response is expected within 10 days. Secondary prophylaxis is needed

In settings where neuroimaging is not available, consider empiric trial of CTX for all children who present with a  focal deficit, with or without raised ICP

	Peripheral neuropathies
	HIV virus
Drugs (ARV, TB)
	Paresthesia, pain, progressive weakness and loss of motor milestones
	Adapt ART regimen to avoid causative drugs (eg switch D4T for AZT) 
If on Isoniazid, increase pyridoxine dose to 50mg/day until symptoms resolve 




8. GASTROINTESTINAL CONDITIONS



	CONDITION
	COMMON CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	Oral thrush +/- Oesophagitis
	Candida albicans
	Oral candidiasis: creamy white lace- like patches inside the cheeks and on lips that do not scrape off easily (differentiate from milk residue). Can also appear as red patches and as angular cheilitis

Oesophageal candidiasis: >90% of cases associated with oral thrush but can have oesophageal disease without oral signs 
Difficulty swallowing -often manifests as vomiting, painful swallowing, and  retrosternal pain
	Oral candidiasis: 
Nystatin PO 100 000 IU/ml 4 ml 4 x/day for 2 weeks or Miconazole gum patch: apply 1 patch/day  to the gums for 7 days

Oesophageal candidiasis:
Fluconazole PO: 3-6 mg/kg/dose OD for 14 - 21 days. 
[bookmark: _Toc160810932]Nutritional support and regular pain relief.  

Prevention
In recurrent cases of oesophageal candida: fluconazole prophylaxis 3mg/kg/dose OD (max 200 mg) until CD4 count is restored

	Acute diarrhoea
	Watery diarrhoea:
Viruses, Cholera in high risk zones, Salmonella, Enterotoxigenic E Coli, Giardia or other infections (eg respiratory infections or malaria)

Bloody diarrhoea
+ fever:
Salmonella, Shigella, Enteroinvasive or Enterohaemorraghic E.Coli, Yersinia

Bloody diarrhoea
no fever:
Entameoba, Campylobacter
	More than 3 stools per day - bloody or watery (verified)

Fever – can be present in both bacterial or viral infections

Dehydration – assess severity:
Recent weight loss , reduced consciousness, sunken eyes, reduced skin tone, thirst
	Rehydration: IV or intraosseous if in shock or unconscious. Otherwise , oral rehydration
Acute bloody diarrhoea: Azithromycin PO 20mg/kg OD for 5 days or Ciprofloxacin PO: 30 mg/kg/day in 2 divided doses for 7 days
If amoebiasis suspected: Tinidazole or Metronidazole PO (see Clinical Guidelines)

If no blood or fever but suspicion of cholera or giardiasis, treat accordingly 

Zinc: not necessary with PPN  
< 6 months: 10 mg OD for 10 days   
6 months- 5 years:  20mg OD for 10 days 
 
Provide nutritional support

No anti-diarrhoeal drugs in children (little benefit and may be harmful), especially in acute diarrhoea

	CONDITION
	COMMON CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	Persistent Diarrhoea
>14 days

or 

Chronic diarrhoea
> 28 days
	Viruses
 HIV, CMV

Bacteria
 MAC

Protozoa
Giardia,  Entamoeba, Cryptosporidium, Isospora

Helminths
Hookworm, Whipworm,
Strongyloides
	More than 3 stools per day - bloody or watery

Dehydration – assess severity:
Recent weight loss , reduced consciousness, sunken eyes, reduced skin tone, thirst 

Malnutrition and wasting

Stool analysis on three separate samples

If available - WBC and CD4
Abdominal echo - enlarged intra abdominal lymph nodes in MAC


	Rehydration: IV or intraosseous if in shock or unconscious. Otherwise oral rehydration
Chronic diarrhea has high associated mortality in HIV patients. Urgent ART is needed.

If no pathogen identified, antibiotic trial:  
Cotrimoxazole PO: 40/8 mg/kg/dose 3x/day
+ Metronidazole PO: 45 mg /kg/day in 3 divided doses for 7 days (or Tinidazole).

If no response or suspicion of bacterial infection (bloody stools, fever): Ciprofloxacin: 30 mg/kg/day in 2 divided doses for 7 days

If Isospora belli confirmed by stool analysis: 
Cotrimoxazole: 80/16 mg/kg/day in 2 divided doses for 10 days, followed by 50/10 mg/kg/day in 2 divided doses for 3 weeks.

If suspicion of helminthiasis: Albendazole PO: 
Children > 6 months but < 10kg: 200mg OD for 3 days
Children > 6 months: 400mg OD for 3 days

If giardiasis: tinidazole or metronidazole, refer to Clinical Guidelines
Zinc: not necessary with PPN
< 6 months: 10 mg OD for 10 days 
6 months- 5 years: 20 mg OD for 10 days 

Nutritional support 

Antidiarrhoeal drugs only if no antibiotic response, not for children < 2 yrs, max 10 days
Loperamide:
children 2 to 5 years: 3 mg/day in 3 divided doses 
Children 6 to 8 years: 4 mg/day in 2 doses
Children > 8 years: 6 mg/day in 3 doses 



Oral hairy leukoplakia, apthous ulcers, gum disease and tooth decay are also common. Oral hygiene is important to prevent and treat these conditions. Kaposi’s sarcoma may present with mouth lesions

9. SKIN CONDITIONS


	CONDITION
	COMMON CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	Varicella Zoster
Chicken pox
Peak 5-10 years 
	Varicella Zoster Virus
Primary infection
	Prodromal symptoms for 2 days 
Then vesicular eruption extending rapidly all over body
Pruritus and fever are common  
Highly contagious from day 2 before the rash to day 7 after the rash  

Often severe in immuno compromised children
· Skin infections
· Chronic skin lesions
· Pneumonia
· Encephalitis
· Bacterial sepsis
	Uncomplicated varicella:
Gentian violet 1 % topically.
Paracetamol PO: 60 mg/kg/day in 3-4 divided doses
+/- Ibuprofen PO: 30 mg/kg/day in 3 divided doses 

 (
If the child looks toxic
: fast breathing, eye involvement, lethargic or comatose
Ampicillin
 IV or IM: 100mg/kg/day in 3 divided doses
plus
 
Cloxacillin
 
IV or IM: 75mg/kg/day in 3 divided doses
plus
 
Acyclovir
 
IV: 15-30
 mg/kg/d
ay
 
in 3 
infusions
 (every 8hrs)
 for 7 
days 
In less severe cases
: 
Amoxicillin
 
PO: 100 mg/kg/day in 3 divided doses
plus
 
Cloxacillin
 
PO: 50
mg/kg/d
ay
 
in 2 divided doses
plus
 
Acyclovir
 
PO:
 
80
 mg/kg/d
ay
 
in 4 divided doses for 7 days
)Complicated varicella: 

	Herpes Zoster
Shingles 
	Varicella Zoster Virus 
Reactivation
	Sensory prodrome in dermatomal area 
Then vesicular eruption
May be disseminated (not limited to dermatome)
Can cause varicella in non-immunised contacts
	Local treatment, refer to Clinical Guidelines
For necrotic, extensive forms, eruption on the face, ophthalmic zoster, add acyclovir IV: 15-30 mg/kg/day in 3 divided doses for 7 days within 48 hours of the onset of lesions.
Pain relief:
Paracetamol PO: 60 mg/kg/day in 3-4 divided doses
+/- Ibuprofen PO: 30 mg/kg/day in 3 divided doses
+/- Codeine 3 mg/kg/day in 3 divided doses  
Post herpetic neuralgia:
Carbamazepine 10 mg/kg/day in 2 divided doses (max 200 mg) for 10 days

	Oral and oesophageal herpes 
	Herpes Simplex Virus 
	Primary infection: fever, mouth pain, oral ulcers and grouped vesicles, unable to feed, enlarged submandibular lymph nodes

Reactivation usually less severe

May have bacterial super infection

May become chronic in immuno-compromised children
	Paracetamol PO: 60 mg/kg/day in 3-4 divided doses
+/- Ibuprofen PO: 30 mg/kg/day in 3 divided doses

Nutritional support : frequent feedings, nasogastric tube if necessary

If recurrent or extensive forms affecting oesophagus, add acyclovir PO within 96 hours following onset of lesions:  
Children < 2 years: 200mg 5 times/day for 7 days
Children > 2 years: 400mg 5 times/day for 7 days

	CONDITION
	COMMON CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	Warts
	Human Papilloma Virus
	Multiple papules
Can be flat or raised
Commonly hands, face feet and genitals


	No effective topical therapy
Usually resolves spontaneously or with improved immune status
Individual lesions can be excised if troublesome

	Superficial fungal infections
	Candida albicans
Dermatophytes
	Candidiasis:
Wet , itchy red lesions in skin folds or genital area ‘diaper rash’
Can be severe in immuno-compromised children

Vaginitis - itching, burning and white discharge

Dermatophytoses:
Tinea of the scalp: scaly plaques often causing hair loss
Tinea of the skin and feet: annular plaques with advancing red borders
Nail infections are common and cause disfigurement
	Candidiasis:
2% cream Miconazole twice daily or Clotrimazole 1 % cream for 7-10 days

Vaginitis:
Clotrimazole pessary 200 mg nocte for 3 days.
Fluconazole if severe.

Dermatophytoses: 
Keep lesions clean and dry
Apply Whitfields ointment 3 times per day for 2-3 weeks
Oral Griseofulvin may be required for severe cases (refer to Clinical guidelines)
Nail infections are difficult to treat – 12-18 months of oral treatment needed

	Molluscum Contagiosum
	Molluscum 
contagiosum virus 
	Numerous dome shaped papules 
Thick white content
Central umbilication
Often on the face but can be disseminated especially in immuno- compromised children
No associated systemic symptoms like fever, headache or lethargy. If these are present:
suspect Cryptococcosis or Penicilliosis (in asia)
	No effective topical therapy
Usually resolves spontaneously or with improved immune status
Individual lesions can be excised if troublesome

	Bacterial skin infections
Impetigo, Folliculitis, Abscesses, Cellulitis
	Staphylcoccus aureus

Streptococci

	Can be disseminated. Usually non pruritic

Impetigo: Crusty yellow and/or purulent, moist erosive skin lesions. Frequently around mouth and nose area

Others: Skin redness, swelling and tenderness +/- pus
	Local treatment (impetigo): Keep clean and dry. 

Systemic treatment:
Cloxacillin PO: 50 mg/kg/day in 2 divided doses for 10 days
Or Erythromycin PO: 30-50 mg/kg/day in 2-3 divided doses for 10 days

Incision and drainage may be required for abscesses 

	CONDITION
	COMMON CAUSES
	CLINICAL FEATURES
	MANAGEMENT

	Scabies
	Scabies sarcoptei
(mite)
	Red papules and scales. Itch +++. Worse at night
Usually in finger webs, underarms, waist, groin, feet and ankles Sometimes on thighs and buttocks. Spares the face and scalp area
Burrows in finger web visible in typical cases
Hyperkeratosis lesions in knees or buttocks (chronic cases)
Frequently infected: impetigo

Severe cases (Norwegian or ‘crusted scabies’):
Especially in immuno-compromised children
Widespread scaly plaques, even on scalp, less prominent itch

	5% permethrin is preferred (not for children < 2 months old) 
· One application with 8 hour contact time then washed off
· 2nd application 7 days later reduces the risk of failure
If permethrin is not available: Topical benzyl benzoate 
NB this must be diluted for children - see clinical guidelines for details

If bacterial super infection: 
Cloxacillin PO: 50mg/kg/day in 2 divided doses for 10 days

Screen all the family and contacts. Treat all household members at the same time

In severe cases:
Ivermectin (NOT children < 15 kg): 15-25 kg: 3 mg; 25- 45kg: 6 mg on an empty stomach
Plus topical treatment as above
Treatment may need to be repeated each week for 2-3weeks until clinical response

	Papular Pruritic Eruptions

	Cause not fully understood 
Likely related to insect bites 
	Itchy skin eruption
Usually symmetrical affecting extremities, but also the trunk 
Common with low CD4 counts 

	Antihistamines
If in doubt, treat for scabies
Topical steroids - if no response to scabies treatment
Usually disappears after immune recovery on HAART






NB: The management of Kaposi’s sarcoma in children is not covered in this guideline
If there is a suspicion of Kaposi’s sarcoma in a child, please contact your medical advisor





